Global Pack Management system

۽

ument has NOT been printed from 180 mm Measuring Bar 5 identification banner DOES NOT appear

RSC A/W Version:

Manufacturing Site: **GSK-GBR-Barnard Castle-UKBAR** 

**Market Trade Name: Betnovate** 

GlaxoSmithKline

**Colour Standard Reference** Number: N/A Technical Reference No(s).: JMF333

(do NOT include the technical reference doc[s] version no[s].) **Printing Process:** N/A

**Substrate:** N/A Colours Total: 1 Κ **Varnishes** Total: 0 **Special Finishes** Total: 0

Artwork copyright is the property of the GlaxoSmithKline Group of Companies All suppliers providing a service to GSK for printed components of any description must ensure that they have a licence for all fonts / software used in conjunction with GSK artwork. The distribution and use of fonts / software without

a licence constitutes an intellectual property infringement. GSK will not accept any liability for the breach of third party intellectual property rights by printed component suppliers.

The GSK certification / audit process requires suppliers to declare that they do not use unlicensed fonts / software and may require the supplier to produce evidence of such licence to GSK.

### ATTENTION • ATTENTION

To Ensure Accurate PDF Viewing and Printing: FOR SCREEN VIEWING: Use Adobe Acrobat 7 Professional or Adobe Acrobat Reader, Standard or Professional (higher than 7). **Overprint Preview** must be activated for accurate on screen viewing FOR PRINTING: Use only Acrobat Professional ersion 7 or higher. "Apply Overprint Preview" "Simulate Overprinting" must be activated in the print settings for printing accurate hard copies.

### TEXT SIZE CONTAINED IN THIS ARTWORK Body text size: 6.0pt

Leading: 6.5pt **Horizontal Scale: 100%** 

Smallest text size: 6.0pt

Microtext: No

# IMPORTAN

**GSK Market is responsible** for this product, it's design and content. **Ensure the artwork is** thoroughly checked, all the text proof-read and approved.

**RSC GSK** is responsible for site technical requirements and pre-press suitability.

**GSK Market** is responsible to advise RSC in case changes required impact the followings:

**Formulation** Tablet embossing Storage conditions Shelf Life

# **Betnovate Cream and Ointment**

gsk

Package leaflet: Information for the user

#### betamethasone valerate

- Read all of this leaflet carefully before you start using this medicine because it contains important information for you.

  Keep this leaflet. You may need to read it again.

  If you have any further questions, ask your doctor or pharmacist.

  This medicine has been prescribed for you only. Do not pass it on to others. It may harm them, even if their signs of illness are the same as yours.

  If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects not listed in this leaflet. See section 4.

  What is in this leaflet
- What Betnovate is and what it is used for
- What you need to know before you use Betnovate How to use Betnovate
- How to store Betnovate Contents of the pack and other information

### 1 What Betnovate is and what it is used for

Betnovate contains a medicine called betamethasone valerate. It belongs to a group of medicines called steroids that reduce swelling and irritation. Betnovate is used to help reduce the redness and itchiness of certain skin problems, such as eczema, psoriasis and dermatitis.

### 2 What you need to know before you use Betnovate

#### Do not use Betnovate

- if you are allergic (hypersensitive) to betamethasone valerate or any of the other ingredients of Betnovate (listed in section 6) on a child under 1 year to treat any of the following skin problems, it could make them worse:

- severe flushing of skin on and around your nose (rosacea) spotty red rash around your mouth (perioral dermatitis) itching around your back passage or private parts infected skin (unless the infection is being treated with an anti-infective medicine at the same time) itchy skin which is not inflamed
- Do not use if any of the above apply to you. If you are not sure, talk to your doctor or pharmacist before using Betnovate.

- Warnings and precautions
  Talk to your doctor or pharmacist before using Betnovate if:

  you have previously had an allergic reaction with another steroid

  you are applying Betnovate under an airtight dressing, including a child's nappy. These dressings make it easier for the active ingredient to pass through the skin. It is possible to accidentally end up using too much.

- you have psoriasis, your doctor will want to see you more often.
  using for a chronic leg ulcer as you may be at increased risk of local allergic reaction or infection.
  you are applying to a large surface area
  you are applying Betnovate on broken skin or within the skin folds.
  you are applying near eyes or on eyelids, as cataracts or glaucoma may result if Betnovate repeatedly enters the eye. you have an infection of the skin as this will need to be treated

- you are applying to thin skin such as the face or on children as their skin is thinner than adults and as a result may absorb larger amounts.
   Dressing or bandages should not be used on children or on the face where Betnovate is applied.
   Use on children or on the face should be limited to 5 days.
   Contact your doctor if you experience blurred vision or other visual disturbances.
   If this product comes into contact with dressings, clothing and bedding the fabric can be easily ignited with a naked flame. You should keep away from fire when using this product. If you are not sure if any of the above apply to you, talk to your doctor or pharmacist before using this medicine

Other medicines and Betnovate Unter medicines and Bethovate
Tell your doctor or pharmacist if you are taking, have recently taken or might take any other medicine, especially if you are taking ritonavir and itraconazole medications.

Pregnancy and breast-feeding and fertility
If you are pregnant or are breast-feeding, think you may be pregnant or are planning to have a baby, ask your doctor or pharmacist for advice before taking this medicine.

Bethovate Cream contains chloroscresol and cetostearyl alcohol

Bethovate Cream contains chloroscresol which may cause allergic reactions and cetostearyl alcohol which may cause local skin reactions (e.g. contact dermatitis).

#### 3 How to use Betnovate

#### Always use this medicine exactly as your doctor has told you. Check with your doctor or pharmacist if you are not sure. Using this medicine

- ng this medicine
  You usually apply Betnovate once or twice a day. This may be reduced as your skin begins to get better.
  Betnovate is for use on your skin only.
  Do not use more than the amount prescribed for you.
  Do not use on large areas of the body for a long time (such as every day for many weeks or months) unless your doctor tells you to.
  The germs that cause infections like warm, moist conditions under bandages or dressings so always clean the skin before a fresh dressing is put on.
  If you are applying Betnovate on someone else make sure you wash your hands after use or wear disposable plastic gloves.
  If your skin problem does not improve in 2 to 4 weeks, talk to your doctor.

### Guidance on how to apply Betnovate

Apply a thin layer to the affected area(s) and gently rub into the skin until it has all disappeared. You can measure how much Betnovate to use with your fingertip. For children you will need to use less cream but still use an adult finger to measure out the fingertip unit. This picture shows one fingertip unit.



Junless you are meant to apply Betnovate to your hands as a part of the treatment, wash them again after using Betnovate For an adult



Do not worry if you find you need a little more or less than this. It is only a rough guide

For a child aged 1 – 10

roi a ciiilu ayeu i – io							
Number of fingertip units needed							
Child's age	Face and neck	Arm and hand	Leg and foot	Front	Back including buttocks		
1-2 years	1 ½	1 ½	2	2	3		
3-5 years	1 ½	2	3	3	3 ½		
6-10 years	2	2 ½	4 ½	3 ½	5		

- Do not use it on children under 1 year of age.
- It is especially important in children not to exceed the prescribed amount. A course of treatment for a child should not normally last more than 5 days - unless your doctor has told you to use it for longer.

If you have thick patches of psoriasis on your elbows or knees, your doctor may suggest applying Betnovate under an airtight dressing. It will only be at night to help Betnovate to start working. After a short period of time you will then apply Betnovate as normal.

If you apply Betnovate to your face
You should only apply Betnovate to your face if your doctor tells you to. It should not be used for more than 5 days, as the skin on your face thins easily. Do not let Betnovate get into your eyes.

If you use more Betnovate than you should
If you apply too much or if accidentally swallowed, it could make you ill. Talk to your doctor or go to the hospital as soon as possible. If you forget to use Betnovate

If you forget to apply Bethovate, apply it as soon as you remember. If it is close to the time you are next meant to apply it, wait until this time. If you stop using Bethovate if you use Betnovate regularly make sure you talk to your doctor before you stop using it as your condition may get worse if stopped suddenly.

If you have any further questions on the use of this medicine, ask your doctor or pharmacist

# ike all medicines, this medicine can cause side effects, although not everybody gets them

Stop using Betnovate and tell your doctor immediately if:

you find that your skin condition gets worse, you develop a generalised rash or your skin becomes swollen during treatment. You may be allergic to Betnovate, have an infection or need other treatment. you have psoriasis and get raised bumps with pus under the skin. This can happen very rarely during or after treatment and is known as pustular psoriasis.

Other side effects you may notice when using Betnovate include:

Common: may affect up to 1 in 10 people

a feeling of burning, pain, irritation or itching where Betnovate is applied.
 Very rare: may affect up to 1 in 10,000 people

an increased risk of infection

an allergic skin reaction where Betnovate is applied rash, itchy bumpy skin or redness of the skin thinning and dryness of your skin and it may also damage or wrinkle more easily stretch marks may develop

veins under the surface of your skin may become more noticeable vents under the strace of your skin may become more noticeable an increase or reduction in hair growth or hair loss and changes in skin colour weight gain, rounding of the face. delayed weight gain or slowing of growth in children bones can become thin, weak and break easily cloudy lens in the eye (cataract) or increased pressure in eye (glaucoma)

a decrease in the level of the hormone cortisol in your blood

increased blood sugar levels or sugar in the urine
 high blood pressure
 Not Known: frequency cannot be estimated from the available data
 blurged using

Reporting of side effects

If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects not listed in this leaflet. rting side effects you can help provide more information on the safety of this medici

How to store Betnovate Keep this medicine out of the sight and reach of children Do not use this medicine after the expiry date which is stated on the tube or carton after (EXP). The expiry date refers to the last day of that month. Betnovate ointment: Do not store above 30°C Betnovate cream: Do not store above 25°C

Do not throw away medicines via wastewater or household waste. Ask your pharmacist how to throw away medicines you no longer use. These measures will help

6 Contents of the pack and other information What Betnovate contains

Cetomacrogol 1000 BF Cetostearyl Alcohol BF White Soft Paraffin BF Liquid paraffin BP Sodium Acid Phosphate BP Phosphoric Acid BP Sodium Hydroxide BP Purified Water BP Betnovate Ointment:

Liquid paraffin BP White Soft Paraffin BP What Betnovate looks like and contents of the pack

Within each carton is a tube with a plastic screw cap, which contains 30 g. Glaxo Operations UK Limited Barnard Castle, UK This leaflet was last revised in August 2017.

Betnovate is a trade mark of the GSK group of companies.

© 2017 GSK group of companies. All rights reserved.

# THIS IS A MEDICAMENT

Medicament is a product which affects your health and its consumption contrary to instructions is dangerous for you.

Follow strictly the doctor's prescription, the method of use and the instructions of the pharmacist who sold the medicament.

The doctor and the pharmacist are the experts in medicines, their

benefits and risks

Do not by yourself interrupt the period of treatment prescribed.

Do not repeat the same prescription without consulting your doctor
Keep all medicaments out of reach of children.

Council of Arab Health Ministers Union of Arab Pharmacists.

10000000131312

code Ref. No. Pharma

document has NOT been printed from the Global Pack Management system

5

If a status identification banner DOES NOT appear

GlaxoSmithKlir Artwork Inforn Panel	RSC A/W Version:	
Item Number: 1000000013131	2	
Manufacturing GSK-GBR-Barna		e-UKBAR
Market or Pack Gulf and Near E		
Market Trade Na Betnovate	ame:	
Colour Standard Number: N/A	d Refere	nce
Technical Refere		<b>(-</b> /
Printing Process N/A	::	
Substrate: N/A		
Colours	Total: 1	_ <b>.</b>
К		
Varnishes	Total: 0	)
Special Finishes	Total: 0	)
Artwork copyright i GlaxoSmithKline of All suppliers providing a components of any des they have a licence for a conjunction w The distribution and use a licence constitutes a infringement. GSK will no breach of third party inte printed comp The GSK certification / auc to declare that they do software and may requi evidence of suc	Group of Co service to GS cription must all fonts / soft ith GSK artw. of fonts / soft an intellectual t accept any ellectual proponent supplied dit process re- not use unlice re the supplied	mpanies  K for printed tensure that ware used in ork. tware without il property liability for the perty rights by ers. quires supplier ensed fonts / er to produce
ALIENTION		ENTION
To Ensure Accurate PD FOR SCREEN VIEWIN Professional or Adobe Ac Professional (higher tha must be activated for ac FOR PRINTING: Use o version 7 or higher. "App "Simulate Overprinting print settings for printi	G: Use Adob crobat Reade in 7). Overpr curate on scr nly Acrobat F oly Overprin g" must be a	e Acrobat 7 r, Standard or int Preview reen viewing. Professional t Preview" or ctivated in the
TEXT SIZE CONTAIN		
Body text	size: 6.0 g: 6.5pt	pt
Horizontal		00%

Smallest text size: 6.0pt

Microtext: No

# IMPORTA

**GSK Market is responsible** for this product, it's design and content. **Ensure the artwork is** thoroughly checked, all the text proof-read and approved.

**RSC GSK** is responsible for site technical requirements and pre-press suitability.

**GSK Market** is responsible to advise RSC in case changes required impact the followings:

**Formulation Tablet embossing Storage conditions Shelf Life** 

نشرة العبوة: معلومات للمستخدم يجب قراءة هذه النشرة بالكامل بعناية قبل البدء في تناول هذا الدواء النها تحتوي على معلومات مهمة لك. مراء حسرة الشرق على النبط على المراح على قد المواقع المراح المواقع المراح المراح المراح المراح المراح المراح ا إذا كان لديك أي استفسارات أخرى، اسل طبيك أو الصويداني. ويت المراح التي المراح التي المراح الم محتويات هذه النشرة يت هده المسره معلومات عن بتنوفيت ودواعي استعماله معلومات يجب معرفتها قبل استخدام بتنوفيت كيفية استخدام بتنوفيت الأثار الجانبية المحتملة كيفية تخزين بتنوفيت نتوي بتنوفيت على دواء يسمى فاليرات بيناميثازون. وهو ينتمي إلى مجموعة من الأدوية تسمى الستيرويدات التي تقلل التورم والتهيّج. . فدّم بتنوفيت للمساعدة في تقليل الاحمر ار والحكة بسبب مشاكلٌ معينة بالبشّرة، مثل الإكزيما والصدفية والتهاب الجلد لا تستخدم بتنوفيت في الحالات التالية: ستخدم بشوفيت في الحلات التالية: إذا كنت تعاني من الحساسية (فرط الحساسية) تجاه فاليرات بيتاميثازون أو أيّ من المكوّنات الأخرى ليتتوفيت (المذكورة في القسم 1) الطلق الذي يقل عمر من عام - حسا الشناب التالية باليشرة، حيث يمكن أن يزيدها سوءًا: - احمر از الجاد الشديد بالأنف وحولها (العد الوردي) - الطفح الجادي في صورة نقاط حمراء حول القر (التهاب الجلد حول الفم) - الحكة حول المجرى الخلفي أو الأعضاء التناسلية - عدى الشرة والا في حالة علاج اليشرة مع استخدام دواء مضاد للعدى في الوقت ذاته) - وجود حكة في اليشرة مع عدم التهابيا إنه واحقياطات استشارة الطبيب أو الصيدلاني قبل تناول بتنوفيت في الحالات التالية: في حالة الإصابة جساسية في السابق من نوع أخر من السترويدات عند وضع بتنوفيت تحت ضمادة محكمة بما في ذلك حفاض الطفل. حيث تجمل هذه الضمادات تسرب المكون الفعال إلى البشرة أكثر سهولة. وقد ينتهي بك ذلك إلى وضع كمية أكثر من اللازم عن غير قصد. في حالة المعانة من الصدفية، ورغبة طبيبك في متابعك كثيرًا. في حالة المعاناة من الصدفية، ورغية طبيبك في متابعتك كثيراً!
 عند استخدامه لعلاج قرحة مزمنة بالرجل حيث قد يؤدي ذلك إلى زيادة خطورة حدوث تفاعل تحسسي موضعي أو عدوى.
 عند وضعه على مساحة كبيرة من سطح اليشرة.
 عند وضعه بحوار العينين أو على الجؤن، حيث قد يودي ذلك إلى زيادة خطورة حدوث تفاعل تحسبي موضعي أو عدوى.
 عند وضعه بجوار العينين أو على الجؤن، حيث قد يحدث إعتام عدسة العين أو الزرّق في حالة دخول بتتوفيت بشكل متكرر إلى العين.
 عند وضعه على الشهرة التعيقة إلى علاج.
 عند وضعه على الشهرة التعيقة الحيالة إلى علاج.
 عند وضعه على الشهرة التعيقة الحيالة التعين المحدود ا الاهريه الافرى ويبتوهيت أبلغ الهبيب أو الصيدلاني ذا كنت تتناول أي أدوية أخرى، أو تناولتها مؤخرًا، أو قد تتناولها، خاصة إذا كنت تتناول أدوية ريتونافير وإيتراكونازول. الحمل والرضاعة الطبيعية والخصوية إذا كنت حاملاً أو ترضعين رضاعة طبيعية أو تعتقدين أنك حامل أو تخططين للإنجاب، فيجب استثمارة الطبيب أو الصيدلاني قبل استخدام هذا الدواء. يجب دائمًا استخدام هذا الدواء بدقة وفقًا لتعليمات الطبيب. وينبغي استشارة الطبيب أو الصيدلاني في حالة الشك. استقدام هذا الدواء تنام هذا الدواع يتم رصع بتترفيت مرة أو مرتين يوميًا في المعتاد. ويمكن تقليل ذلك مع بدء تحسّن البشرة. يتم رصع هذا يترفيت على البشرة فقط. يجب عدم الاستخدام كمية أكثر من الموصوفة لك. يجب عدم الاستخدام كمية أكثر من الموصوفة لك. يجب عدم الاستخدام كمية اكثر من الموصوفة لك. الجرائيم التي تسبب العدوى تعد البقاء في أماكن الدغت والرطوية تحت الضمادات، اذلك يجب تنظيف البشرة دائمًا قبل وضع ضم إذا قمت بوضع بتنوفيت لشخص أخر، فتأكد من عمل يدك بعدها، أو ارتة فقار أت بالاستيكية مخصصة للاستعمال مرة واحدة فقط. وفي حالة عدم تحسّن مشكلة البشرة خلال أسبو عين إلى ٤ أسابيع، يجب استشارة الطبيب. اغسل اليدين. ضمع طبقة خليفة على المنطق (المناطق) المصابة وقم بتدليكها برفق على البشرة حتى تختفي تمامًا. يمكنك قياس مقدار بتنوفيت المستخدم من خلال أنملتك. وبالنسبة للأطفال، سوف تحتاج إلى تقليل الكريم واستخدام إصبع الكبار لقياس وحدة الأشاة, توضح هذه الصورة وحدة أنملة واحدة. اغسل اليدين مرة أخرى بعد استخدام بتتوفيت، إلا إذا كنت تقصد وضع الكريم على اليدين كجزء من العلاج.
 طريقة الاستخدام الخاصة بالبالغين لظهر: ٧ وحدات أنملة. الجبهة: ٧ وحدات أنملة. ذراع واحد (لايشمل اليد): ٣ وحدات أنملة. ٦ وحدات أنملة. ٢ وحدات أنملة. لا تقلق إذا وجدت أنك بحاجة إلى قدر أكثر قليلاً أو أقل قليلاً من هذا المقدار. فهذا توجيه تقريبي فحه بالنسبة للأطفال بعمر ١٠٠١ سنوات عدد وحدات الأنملة اللازمة الظهر شاملة الأرداف الوجه والرقبة الذراع واليد الرجل والقدم الجبهة عمر الطفل 1,0 في حالة نسيان اصنفدام بتنوفيت في حالة نسيان وضع بتنوفيت، ينبغي وضعه على الغور عند تذكره. إذا كان قد اقترب موعد الجرعة التالية، فانتظر حتى موعد الجرعة التالية، ثم ضع الدهان. في حالة التوقف عن استفدام بتنوفيت إذا كنت تستخدم بتنوفيت بانتظام، فيجب عليك استشارة طبيبك قبل إيقاف استخدامه، حيث قد تتفاقم إصابتك إذا قمت بإيقاف استخدامه فجاءً. وإذا كان هناك المزيد من الاستفسارات حول استخدام هذا الدواء، يجب سوال الطبيب أو الصيدلاني. الاثار الجانبية المحتملة
 الإثار الجانبية المحتملة
 مثل جميع الأدواجية قد يسبب هذا الدواء حدوث أثار جانبية، بالرغم من أنها لا تحدث لجميع الأشخاص.
 إذ اكنت مصاباً بالصدقية الطبيع على القور في الحالات الثالية.
 إذ اكنت مصاباً بالصدقية الطبيع على علم، أو تور مت بشرتك أثناء العلاج. فقد تكون تعاني من حساسية تجاه بتتوفيت، أو مصاباً بالشهاب، أو تحتاج علاجًا أخر.
 إذ اكنت مصباً بالصدقية الأكرى التي فقد تلاحظها عند استخدام بتتوفيت:
 إحساس بحرقان، أو أو أو يقيح، أو حكة في المنطقة التي يوضع عليها بتتوفيت.
 إحساس بحرقان، أو أر أم أو تهيج، أو حكة في المنطقة التي يوضع عليها بتتوفيت.
 أن يلاة خطر حدوث العرف الحرفي الدون.
 أن يلاة خطر حدوث العرف الحرفي التي فقد البيرة أو أحد أو الحرار البشرة أو أحدار البشرة أو أحدار البشرة أو أحدار البشرة أو أحدار البشرة أكر.
 خداة الشرة وجفاتها وقد يسبب تلها أو طهور التجاعد بها بسهولة أكبر
 أذ ينظور علامات التعدد
 أذ ينظور علامات التعدد عصل البشرة أكثر وضو خا
 أذ ينظور المور المستارة الموجه أو المحالة الشرة أو المحدال المشرة أعلى المناس أو أوبادة المناس أو أوبادة المحدالة المناس أو المحدال المرازية أو نصاح أي أمو المطالة الكسر
 أذ ينظور مستويات المكر أو تسقط الشعط في العين (الأزرق)
 أذ ينظور مصالة المين المحدوث من البيانات المتلحة
 أذ يكم حسرة السكر أل المحدث من البيانات المتلحة تُعْدارة الطبيب أوَّ الصيدلاني إذا تعرَضت لأيًّ من الأثار الجانبية. ويشمل ذلك أيّ آثار جانبية محتملة غير واردة في هذه النشرة. فمن خلال الإبلاغ عن الآثار الجانبية، يمكنك المساعدة في تقديم المزيد من المعلومات حول سلامة هذا الدواء. يجب خفظ هذا الدواء بعيدًا عن مرأى ومتناول الأطفال. لا يجوز استخدام الدواء بعد انتهاء تاريخ الصادعية المدوّن على الأنبوب أو العبوة الكرتونية بعد كلمة (EXP). يشير تنريخ انتهاء الصلاحية المي المذكور من الشهر المذكور. لا تتخلص من الاموية عن طريق مياه الصرف الصحي أو النفايات المنزلية. ويجب سوال الصديلاني عن الطريقة المفاسبة للتخلص من الأدوية التي لم تعد تستخدمها. فهذه الإجراءات من شأنها المساعدة في حماية البيئة محووله، بينويوب كلور كريز ول ف.ب كلور كريز ول ف.ب سيزه مكار وجرل ١٠٠٠ ف.ب سيزه سيّار اولي الكحول ف.ب بر الين سائل ف.ب بر الين سائل ف.ب خارساً الله مؤلف ف.ب خارساً الله مؤلف ف.ب وسفات خامص الصوديوم .
حامض الفوسفريك ف.ب
هيدوكسيد الصوديوم ف.ب
ماء منقى ف.ب
بتنفويت مر هم:
بر افين سائل ف.ب ان هذا دواء: ل الدواء مستحضر يوثر على صحتك واستهلاكه خلافاً التعليمات يعرضك للخطر. اتبع بنعة وصفة العليب وطريقة الاستعمال المنصوص عليها وتعليمات الصيدلي الذي صرفها لك. بر افین ناعم ابیض ف ب شكلٌ بتنوفيت ومحتويات العبوة يوجُّد أَنبُوبُ دَاخُل كُلُّ عَبُوةَ كُرْتُونيةَ بغطاء بلاستيكي ملولب، وهو يحتَوي على ٣٠ جم بتتوفيت. الذي صرفها لك. - فالطبيب والصيدلي هما الخبير ان بالدواء وبنفعه وضرره. - لا تقطع مدة العلاج المحددة لك من تلقاء نضك. - لا تكرر صرف الدواء بدون استشارة الطبيب. - لا تترك الأدوية في متناول أيدي الأطفال. . الشركة المصنعة الشركة المصنفة Glaxo Operations UK Limited Barnard Castle, UK تمت أقر مراجعة لهذه التشرة في اغسطس ٢٠١٧. تت تترفيف هو عرامة تجارية لمجموعة شركات ٢٠١٢. © حقوق الطبع والنشر لعام ٢٠١٧ محفوظة لمجموعة شركات GSK. جميع الحقوق محفوظة. مجلس وزراء الصحة العرب واتحاد الصيادلة العرب 10000000131312